

Test Report No. 3097125

Date : 5-Nov-2015

Page 1 of 4

Client : Wholesale Piercing
2nd Floor 82, Tanao Road
Bavornives, Pranakorn Bangkok 10200 Thailand

The following sample(s) was/were submitted and identified by client as:

Sample Description : Implant grade G23 Titanium (ASTM F136-12a) micro banana, 1.2 mm (16g) with two 3 mm balls
 Sample No. : 3189852
 Sample Condition : Sample is contained in a plastic bag.
 Quantity Submitted : 1 Bag
 Part No. : H4UW4
 Sample Receiving Date : 2-Nov-2015
 Testing Period : 2-Nov-2015 to 5-Nov-2015

Test Method & Results : Please refer to next page(s).

Signed for and on behalf of
 SGS (Thailand) Limited

Rutchuporn Mungsom
 Laboratory manager - Toy and Hardgood

27 09 09 08

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request. Attention is drawn to the prohibition of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its issuance only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not constitute parties to a transaction from exercising all their rights and obligations under the associated documents. This document cannot be reproduced except in full without prior written approval of the Company. Any unauthorized alteration, falsification or advertisement of this result or this document is prohibited, unless prior written approval of the Company.

Unless otherwise stated the results shown in this test report refer only to the sample(s) listed and such sample(s) are retained for 90 days only. The findings constitute an entirety of the sample's representativeness of any goods and activity relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) were sent to be extracted.

TEST RESULTS
European Regulation (EC) No. 1907/2006 (REACH) Annex XVII and its amendments
Cadmium Content For Metal

Method : With reference to EPA 3050B. Analysis was performed by ICP-OES.

Test Item	Result (1) (%)	Result (2) (%)	Detection Limit (%)	Permissible Limit (%)
Cadmium (Cd)	ND	ND	0.0005	0.01
Comment	PASS	PASS	--	--

Sample description :

- metal post
- metal ball

Remark :

- 1.% = percentage by weight
- 2.ND = Not Detected
- 3.Permissible Limit specified by Commission Regulation (EU) No 835/2012 amending Annex XVII of REACH Regulation (EC) No 1907/2006
- 4.The results shown are based on the total weight of dry sample

TEST RESULTS
European Regulation (EC) No. 1907/2006 (REACH) Annex XVII and its amendments
Lead Content For Metal
Method : With reference to CPSC-CH-E1001-08.2. Analysis was performed by ICP-OES.

Test Item	Result (1) (%)	Result (2) (%)	Detection Limit (%)	Permissible Limit (%)
Lead (Pb)	ND	ND	0.002	0.05
Comment	PASS	PASS	--	--

Sample description :

- metal post
- metal ball

Note :

- % = percentage by weight
- ND = Not Detected
- Permissible Limit specified by Commission Regulation (EU) No 836/2012 amending Annex XVII of REACH Regulation (EC) No 1907/2006
- The results shown are based on the total weight of dry sample